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Technical Information of DUR FLOOR Luxury Rigid Vinyl Flooring

6mm with 0.7mm wear layer + 1mm padding

Standards

Requirements

Result

lexposure to heat

1SO 23999:2012

Floorscore SC5-EC10.3-2014v3.0 Refer to Standards pass
Certification
CE Certification EN14041 Refer to Standards Pass
Greenguard Gold (CDPH) Standard
Certification Method V1.2-2017 Refer to Standards pass

VOC regulation
TUV Premium Austrian Eco Label
Certification LEED v4 outside North America RfSqtolStandands Ress

BREEAM lary Level

EN 9239-1 Critical Flux'28.0kW/m?
Fire resistance EN 1S011925-2 Fs<150mm within 20s Bfl-S1

EN 13501-1 Smoke<750%
Slip resistance EN13893 N/A Class DS
Phthalate tests EN 14372:2004
(DBP/BBP/DEHP/DINP/ N/A Free
DNOP/DIDP)

Manufacturing direction:-0.046%
Dimension stability IASTM F2199-09(R2014) =0.25% Across-manufacturing direction:-
0.009%
Deter of di | stability and curling after
<0.25% MD:-0.05% AMD: 0%

The curling < 2mm Omm
Ave.:360N/50mm  Pass
Seam strength EN 684:1995 N/A in.:330N/50mm
Residual indentation [ASTM F1700-13a & Average value=8 0.4 P
(%) ASTM F1914-07(2011) Individual value<10 - ass
Determination of
[Indentation and
Residual Indentation
1SO 24343-1:2012 N/A 0mm Pass

Resistance to chemicals

ASTM F1700-13a &

No more than a slight change
in surface dulling,surface

No change in surface dulling,surface
attack,or staining was detected

ASTM F925-13 attack,or staining
Heat stability ASTM F1514-03(R2013) AE < 8 AE".5=0.67 Pass
Static loading ASTM F970-17 N/A 0.04mm Pass
luble heavy metal test
[ASTM F963-16(Clause 8.3) N/A Free




Large ball impact resistance

No cracks or fractures occurred at the

NALFA/ANSI LF-01-2011 N/A height of 2500mm
PEREEEGTE EN 1815:2016 method A <akv 0.2kv
Propensity
((E1) Sound Transmission

= Class with 1Imm ASTM E90-2009(R2016) N/A STC=68

HCHO _ ASTM E413-10 -
Padding
Reduction of

. 1SO 10140-3-2010 _
Transmltte.d 150 717-22013 N/A A Lw=19dB,
Impact Noise
Formaldehyde 1SO 17226-1:2008 N/A Free
luble Heavy Metal
Contents Test EN 71-3:2019 N/A Free
Surface Bond NALFA/ANSI LF-01-2011 N/A 1.14MPa Pass
Resilient floor covering Deter P S
. Longitudinal direction:95N/50mm

™ EN ISO 24345:2012 254N/50mm Cross direction:95N/50mm

Castor chair(25000
EN 425:2002 N/A No damage was found after test
Cycles)
Castor chair NALFA/ANSI LF-01-2011
Resistance(25000 15S04918:2016 N/A No damage was found after test
Cycles)
Thermal conductivity EN 12667:2001 N/A 0.096 W/(m.K)
Thermal Resistance EN 12667:2001 N/A 0.068(m?.K)/W
Colour Fastness EN ISO 105-B02:2014 N/A Grade 6
Assessment of bacteria growth:

Resistance to bacteria 1SO 846-1997 Method C N/A o Pass
Formaldehyde <10pg/m? A+
Acetaldehyde <200pg/m? A+
Toluene <300pg/m? A+
Tetrachlorethylene <250pg/m? A+
Xylene <200pg/m? A+
1,2,4-Trimethylbenzene 1SO 16000-9 <1000pg/m? A+
1,4-Dichlorbenzene <60pg/m? A+
Ethylbenzene <750pg/m? A+
2-Butoxyethanol <1000pug/m?* A+
Styrene <250pg/m? A+
Total VOC(TVOC)(C6-C16) <1000pg/m? A+




CERTIFICATE

OF COMPLIANCE

Nanjing MGM New
Materials Co., Ltd.

GREENGUARD

PRODUCT CERTIFIED FOR
ket el See product list below
UL 2818

UL 2818 - 2022 Gold Standard for Chemical Emissions for Building Materials, Finishes and Furnishings

Prosduct tested in acoondance with UL 2821 test methed to show compliance to emission limits on UL 2818, Sectopm 7.1 and 7.2

Commercial furniture and furnishings are tested in accordance with ANSI/BIFMA M7_1-2011 and determined to comply with ANSIBIFMA X7.1-2031 and ANSIBIFMA e3-2014e Credit 7.6.1, 7.6.2, and 7.6.3. Panel based workstations are modeled
in the open plan envirenment. Casegood systems and individual furniture items are modeled in the private office environment. Seating products are modeled in the seating envirenment. Classroom fumiture is modeled using the standard
classrasom model in the California Departrent of Public Health (CDFEH) Standard Method vi. 2.

Building Products are determined compliant in accordance with California Departrnent of Fublic Health (COPH) Standard Method W1.1-2010, using the applicable exporsure scenario.

UL evalueted represantative samples of the identified product, process or facility to the identified Standard or other requirements in accordance with the agreements and any applicable pragram sarice terms in place betwean UL and the Client fcollectively
“Agreement ) The Cliend 5 autharized to use the UL Mok for the identified Product, process or faciity covensd by this certificate, in accardance with the tenms of the Agreement. This Certificate is wvalid for the identified dates unless there is non-campliance
with the Agreement. This certificete is sulyect to madification, suspension and withdnrwal by UL see SPOT.wlcom, to authenticate the cestificate.



CERTIFICATE
OF COMPLIANCE

UL GREENGUARD Certified Products Listing

cﬂ"mcanon “ “Hamser R
Number

Stone Plastic(Vinyl) Composite Flooring including GREENGUARD Gold Certified Certified 16577 3-420 2020.03.12-
underayment (4. 2mm~Smm) 20250312

Please refer to current certificates on https://spot.ul.com for complete compliance information.

UL svaluated representative samples of the identified product, process or facility to the identified Stendard o ather requirements in accovdance with the agreements and any applicable program serice terms in ploce betwean UL and the Client [callectively
“Agreement™). The Client i authorized to use the UL Mark for the identified Product, process or facility covered by this ceviificate, in accordance with the tarms of the Agreement. This Certificate is walid for the identified dates unless there is non-camplinnce
with the Agreement. This certificate is subject fo madification, suspension and withdrowal by UL see SPOT.wl com, to authenticate the certificate.



SCS Global Services does hereby certify that an independent assessment has been conducted on behalf of:

Nanjing MGM New Materials Co., Ltd

MNe.19 Zhaoyang Road, Dongping Town, Lishui County, Nanjing City, Jiangsu, China

For the following product(s):

\'li'rl',

‘e

Vinyl Tile Flooring: k : ’
Vi FI}I"| Tile (Moximum thickness: 6mm) s-(f?!8 I(;)er

Wood Plastic Composite (WPC)/Engineered Vinyl Plank (EVP) Floor (Maximum thickness: 10mm)
Stone Plastic Composite (SPC) Floor/Rigid Vinyl + Pad (Maximum thickness: 9mm)

M ITT L
g' ?E;EIE&SI Services
The product(s) meet(s) all of the necessary qualifications to be certified for the following claim(s):

FloorScore®

Indoor Air Quality Certified to SCS-EC10.3-2014 v4.1
Conforms to the COPH/EHLE Standard Method v1.2-2017 (California Section 01350), effective April 1, 2017, for
the school classroom and private office parameters when modeled as Flooring.

ANS! National Aceradilafion Board
ACCREDITED

Measured Concentration of Total Volatile Organic Compounds (TVOC): Less than/equal to 0.5 mg/m’ (in —
. . PRODUCT CERTIFICATION
compliance with CDPH/EHLB Standard Method v1.2-2017) BODY

Registration # SCS-FS-03760
Valid from: December 1, 2023 to November 30, 2024

SC5 Global Services is currently the only certification body approved by the Resilient Floor Covering Institute (RFCI) to provide FloorScore® product
certification; certified products are only listed on the SC5 Green Products Guide, hitp:/fwww scsglobalservices.comydcertified-green-products-guide.

,.-—7-1 — =
SC SgIObGI Micole Munoz, Vice President
SERVICES SCS Global Services

2000 Powell Street, Ste. 600, Emeryville, CA 54608 LISA




Q
RripicanS

Iy zHoV

QUALITY MANAGEMENT SYSTEM CERTIFICATE

This is to certify that

Nanjing MGM New Materials Co., Ltd.
Unified Social Credit Code : 91320117598000469F
Registration Address: Industrial Concentration Area, Dongping Town, Lishui District, Nanjing,
Jiangsu, China
Production Management Address/Office Communication Address: No.19 Zhaoyang Road, Industrial
Concentration Area, Dongping Town, Lishui District, Nanjing, Jiangsu, China
Post Code: 211212

Has Been Found to Conform to the Following Standard:
GB/T 19001-2016 / I1SO 9001:2015
This Quality Management System Applies in the Following Area:

The Production of Impregnating Paper Laminate Wood Flooring,
Plastic Floor (PVC/LVT, WPC/EVP, SPC/ESPC).

Issue date: 2021-11-26 Registration No: 02921Q30580R IM
Expiration date: 2024-11-25 Initial certification: 2018-11-27

NB.: (During the validity of this certificate, when the Jodms/scrvwes provided by the organizations with this certificate
are related to the state admlmslrahve and quallf panmssnons they are demanded to meet both of the requirement of
the effective permif ing the annual audit of the certification authority.

(@The information abou( the certificate is avaufab!e on www cmgovm.!he website of CNCA (Cemﬁcauon and

Accreditation Administration of the People's Republic of China).

Jiangsu Jiuzhou Certification Co.,Ltd. Issued by JC Director:

No.31-1 Yunnan Road, Gulou District, Nanjing, P.R. China ‘ . !I

HHUTND)
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MANAGEMENT SYSTEM
CNAS C029-M




qQ
RriFicanS

Iy zHOV

ENVIRONMENTAL MANAGEMENT SYSTEM CERTIFICATE
This is to certify that

Nanjing MGM New Materials Co., Ltd.
Unified Social Credit Code : 91320117598000469F
Registration Address: Industrial Concentration Area, Dongping Town, Lishui District, Nanjing,
Jiangsu, China
Production Management Address/Office Communication Address: No.19 Zhaoyang Road, Industrial
Concentration Area, Dongping Town, Lishui District, Nanjing, Jiangsu, China
Post Code: 211212

Has Been Found to Conform to the Following Standard:

GB/T 24001-2016 / ISO 14001:2015
This Environmental Management System Applies in the Following Area:

The Environmental Management Activities Related to The
Production of Impregnating Paper Laminate Wood Flooring, Plastic
Floor (PVC/LVT, WPC/EVP, SPC/ESPC) by Nanjing MGM New
Materials Co., Ltd. Situated at No.19 Zhaoyang Road, Industrial
Concentration Area, Dongping Town, Lishui District, Nanjing,

Jiangsu, China.
Issue date: 2021-11-26 Registration No: 02921E30333RIM
Expiration date: 2024-11-25 Initial certification: 2018-11-27
N.B.: (DDuring the validity of this certificate, when the Fmducls/services provided by the organizations with this certificate
are related to the state administrative and qualified permissions they are d ded to meet both of the requirement of
the effective permitted term and simul ly that of passing the annual audit of the certification authority.
(2/The information about the certificate is available on www.cnca.gov.cn,the website of CNCA (Centification and
Accreditation Administration of the People's Republic of China).

Jiangsu Jiuzhou Certification Co.,Ltd. Issued by JC Director:

No.31-1 Yunnan Road, Gulou District, Nanjing, P.R. China ‘ 2
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MANAGEMENT SYSTEM
CNAS C029-M




CUSTOMER NAME:
ADDRESS:

Sample Name
Spec.

TEST REPORT

No. : XMIN181102276CCM
Date: Jan.02 2019
Page: 1of11

NANJING MGM NEW MATERIALS CO., LTD.
NO.19 ZHAOYANG RD., DONGPING TOWN, LISHUI COUNTY, NANJING
CITY, JANGSU PROVINCE, CHINA

SPC FLOORING
5.5mm/0.5mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes
no responsibility to verfy the accuracy, adequacy and completeness of the sample information provided by

client.

Test Required Selected test(s) as requested by applicant

SGS Ref. No. ASH18-057683-01

Date of Receipt Nov.16, 2018

Testing Start Date Nov.16, 2018

Testing End Date Dec.29, 2018

Test Result(s) For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

s T be continuad®
Signed for
SGS-CSTC Standards Technical

Services Co., Ltd. Xiamen Branch

Testing Center

Civi Huang Authorized Signatory
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TEST REPORT

Mo. EXMIM1B1102ZTECCM
Date : Jan.0Z, 2019
Page: 2ofi1
Sample Information:
Flooning, See the photograph.
Lab emvironment condition: 23+2T, 5015%RH
Precondifioning: 23+2C, 5045%RH for 8 minimum of 24 h
Test Results):
Mo. Test item(s) Test method(s) Test condition Test resultis)
Specimen:
100mm= 100mm=5.5mm, Spcs .
; Ave: 55Tmm
Orverall Mass applied: 0.40+0.03kg
1 - 150 24 3462006 ) ) Max.: 5.60mm
thickness Diamater of I.p|:lu1ﬂmpla‘ba B.0020.05 Min - & 55
Load time: 5s
. : . . Ave.- 0.500mm
2 Thlt‘.l'l:l'llEI'E-'EEIf IS0 24 340-2006 Specimen: 25mm= 10mm=5.5mm, Max.- 0.5E1mm
et L Min_: 0.458mm
Dimensional Avarage:
3 stability Specimens: ¥ Direction: 0.02%
(zee note 2) B10mm=238mm=5_5mm, 3pce Y Direction: -0.06%
150 23995:2008 | Condition: 23+27T, 50:5%RH, 24h
Curling — 82T, 380min — Average:
age:
4 {see note 3) 23£2T, 50£5%RH, 24h 0.5mm
Specimen:
; Residual ISO 24343 mﬁ'fm;imm'ﬂﬁ“ Average:
indentation 1:2007 Load fime: 150min 0.02mm
Recovery ime: 150min
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TEST REPORT

Mo. XMIN1811022ITECCM
Date :  Jan.0Z, 2018
Fage: 3 of11
Mo. Test item|s) Test method(s) Tast condiion Test result(s)
Specimens: 10 pieces of long side . .
specimens (X Direction) LD;'%EI "jl IE":. Ky
. IS0 10582-2017 200mme= 100mm=5.5mm, 10 -
<] Locking strangth . . .
Annex D pieces of short side spacimens (Y St side(Y]:
Directon) 200mm:s=100mm=5.5mm B 3 kM .
Loading rate: 100 mmimin -
Condition: 23£2C, 50£5%RH, 24h
The main duration of contact shall
Resistance to ; be 2h. If a stain appears on the Indiee O Mot affected
T staining IS0 260872008 | o Nisce after Zh, & new test shall [See Annex A)
be conducted for 8 pariod of 30
min. Examine the residual staining.
] . . _ | Specimen: 1000mm=238mm, 2pcs Critical angle of
8 EG.EI"F’ “;‘;mj DI 51 gﬂ'm“ Condition: 23427, 50+5%RH inclination: 14.8°
P Testing direction: X direction Classification: R10
Complied with dass
8 Classification | IS0 108742009 See Annex B 23, clms “ﬁ and class
[Sea Annex B)
Assessment of
Resistance fo 150 B45-109T bacteria growth:
10 ba - Mathod C See Annex C 0
[Ses Annex C)

Mote: 1. Al lest specimens wene cul from the samples, see he pholographs.

2. Dimensional stability, % = [Dimension before exposure to heal - Dimension after exposure to heatfDimension

belore exposure to haal =100

Reference distance of X direction is 5T0mm. Relerence distance of ¥ direction ks 200mm.
3. Curling. mm = Dimension aflter exposura 1o haal - Dimenson belore exposure (o heal.
4. The fesd item 10 wias carried oul by SG5-CSTC Slandards Technical Services (Shamghai) Co., Lid.
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TEST REPORT

Mo, :  XMIN181102ZZTECCM
Date : Jan.0Z, 2019
Page: 4of 11

Annex A

Staining resistance

Test Method:

The main durafion of contact shall be 2h. If & stain appears on the test piece after 2h, a new test shall be
conducted for & peniod of 30 min. Examine the residual staining.

Test Result:
Mo Stain agent CE:HBct Riesult CE:_It':m Riesult

1 Acetone 2h 0 - -
2 Caoffes (120g coffes per litre of water) Zh 0 - -
3 Sodium hydroxide 25% solufion Zh 0 - -
4 Hydrogen peroxide 30% solution Zh [i] - -
5 Shoe Polish Zh 0 - -

Expression of results:

Index Effect of test after cleaning / abrasion

0 Mot affected
i Slight
2 Moderate
3 Severe
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TEST REPORT

Annex B
Classification

Test irement:

No. : XMIN181102276CCM
Date: Jan.02, 2019
Page: S5of11

ISO 10582:2017 Resilwent floor coverings - Heterogeneous poly(vinyl chlonde) floor coverings - Specfication

ISO 10874:2009 Resilient, textile and laminate floor coverings - Classification
Declared class: class 23, class 32 and class 41

Type of product: Hetercgeneous
Test Result:
Nominal value:
Wear layer thickness: 0.50mm
Overall thickness: 5.5mm
Test item(s) Overall thickness Thickness of wear layer Locking strength
Test ISO 24346:2006 ISO 24340:2006 ISO 10582:2017 Annex D
method(s)
Test Ave.: 5.57mm Ave.: 0.500mm Lo;l%ade()():
res:ma) Max.: 5.60mm Max.: 0.56 tmm Shedt ade".""'(v" .
Min.: 5.55mm Min.: 0.458mm 6.3 kN/m .
Average value: Average value:
- - Nominal thickness +13%/-
Nominal thickness 10% & <0.1mm
30- 13m0, 100mn (0.450mm-~0.565mm):
(5.40mm~5.63mm); 3 i £ > Classification requirements
peay : : al m—OOSt:nm grlav;sofusel:
> average value -0. or ass 23, type I:
Requirement Av:':ge VHJ;G:;OZ.':SHITI -15%, whichever is greater No requirement
of ISO (S42mm~8 m). (>0.450mm) Class 32, type I
10582:2017 =1.5kN/m
. . s < : y Class 41, type |-
Classification requirements Classification requirements No applicable
for level of use: for level of use:
Class 23: 1.5mm Class 23, type |: 0.30mm
Class 32: 2.0mm Class 32, type |: 0.40mm
Class 41: 2.0mm Class 41, type I: 0.40mm
Conclusion Pass Pass Pass
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TEST REPORT
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MNo. @ XMIN1B1102ZT6CCM
Date : Jan.02, 2019
Page: & of 11
Evaluation
Class Symbaol Type of wear Owarall Thickness of Locking | Conclusion
|layar® thickness wear layer strength
23 Satisfied Satisfied Satisfied Pass
32 binder conlent: Satisfied Satisfied Satisfied Pass
=B0%
(Type [)
Declared
41 t""d:"m“_,';ﬂ'm: Satisfied Satisfied Satisfied Pass
(Twpe 1
Mote (1) * The [ype of wear layes was declared by manufaciurer, which was not venfied due (o (e prolection of recipe.
The dassification of the wear kayer shall be dentlfied acoordng o below lable,
Type ‘Waar-layer binder content
1 i B %
] Kinirmaam: 41 %
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SGS

TEST REPORT

No. : XMIN181102276CCM
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Note (2): Ciassificalion scheme (described in ISO 10874:2008):
Table 1 — Classification

Intensity of use Description
Domestic Aseas considered for residential use

NooeraeLght Areas with iow OF IO OTITRNT USe

Aseas wth Medium use

Aseas with medum 10 heavy use

Afeas wih heavy use

Areas considersd for pUbiic and commercial use

Arwas wilh low of mhermiiert use

Areas wth medm use

»n Arwan wih heavy use

Areas wth inoanas Use

Arvas 3 for Rght industrial use

ATeas whiate work i manly Sedenlary wih COCasion sl use
of Ight welnickes

ACas where work % Mairly SENGNg andior

< Wi vetucular raftc

O —eavy Other Ignt ndusnal areas

e To e continued T T

Usias alarvise agreed in withg 1his cocavent & kessd by T Comanry catiect 10 s Gasest Condtices of Serwce prrted
m(nuu::ng—oumu-n‘ 3 - % and, Sor 230ave
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Note (3): Classificalion requirements for level of use (speciied in ISO 10582:2017):
Table 3 — Classification requirement for level of use (minimal)
Class Symbol Level of | Thicknessof | Nomisal | Seams steengihd] | Locking strength
wiw wear layer. overall [8/50 mm) (when applicable)
nominal value | thickness ad
[eN/m]
inms 2
Domestic |Typel|Typell Alltypes
21 Moderate/ |0,15 |D40 1.0
Light
General/l0o20 |050 L6 No requirement No requirement
Medwmm
General 0.20 050 15
065 1.5
0,45 2.0 13 kN/m
080 2.0 Whes welded in 15 kN/m
accordance with
the
|manufacturer’s
mitractions:
33 Heavy 0.58 100 2.0 Average 1.5 kN/m
value 2 240
Individual
waluez 3 180
3% Soao) |Veryheary 070 [1350 2.0 2EN/m
Light indwustrial
41 2 Moderate |040 (080 2,0 When welded in | Not applicable®
Lo i accordance wih
the
| manufacturer’s
mItractions:

*  Zeam strength i3 not requred
mrtallstion sad for tles/planks with a locking ryytem on the sdges.

*  Tiles and planks with mechanical Jodkong for Moating smstallarion ace curreatly not suitabie for use (o casses 4142 and 43

for

whack are imtended for gluing with dry-jomt laying, for loase lay or flosting

e To be continped™ "
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Table 3 (contimued)
Class Symbel Level of | Thickmessof | Nomisal | Seam strengthd) | Locking strength
e wear layer, overall {N/50 mmm]) (when applicable)
inal valwe | thick
[kN/m)
mm =m
2 General 055 |10 .0 Average Not applicable®
value = 230
Individwal
values = 180
079 |L50 .0 Kot applicable®
150 24340 150 24346 |I50 16906 AnoexD
*  Seam strengeh is not cequired for prodects which are intesded for ghuing with dry-joint Liying for loose lay oe Douting
installation and for tiles/planks with a Jocking system on the edges.
¥ Ties and planks with chmg for '3 ¥ ot for zae = clarzes 4142 aad 43
srmmeet To be continued™ ™"
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Annex C

Resistance to bacteria

Test Method(s):

1ISO 846-1997 Plastics-Evaluation of the action of microorganisms Method C: Resistance to bacteria

Test Condition:

Test Organisms: Pseudomonas aeruginosa ATCC 19429

The dimensions of the specimens: 50x50 mm

Incubation temperature: 2821°C

Microbicidal solution: Dip specimens into an ethanol-water mixture for 1 min and dry at 45 °C for 4 h.
Disinfect Batch S sample by dipping into o-Phenyiphenol solution.

Test Result(s):
1)Assessment of bacteria growth
3 Level of growth on the specimens
; . afier 28 days)
Test organism suspension lnocula?ad specimens for Sterile controls
(cfuimL) Ty (Batch S)
Psesudomonas o
ATCC19420 1.0X10 0 0
Assessment of bacteria growth:

0: No growth apparent under the microscope.
1: No growth visible to the naked eye, but dearly visible under the microscope.
2: Growth visible to the naked eye, covenng up to 25% of the test surface.
3: Growth visible to the naked eye, covenng up to 50% of the test surface.
4: Considerable growth, covering more than 50% of the test surface.
5: Heavy growth, covening the entire test surface.
Test the wood grain side.
2) Change in mass: Am=0.0%
Freveee® To be continued****"*
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Contact:

Phone: +966 556 006 672
Email: info@DURDOOR.COM

Website: www.durdoor.com


mailto:info@DURDOOR.COM

